UK: 01564  783  192
Int: +44 1564 783 192

Close

If you know the part number you require, enter it here

NEOLIGHT H4 Halogen IMPROVED HEADLIGHT

The bright light for dark nights - for 7 inch and 5.75 inch headlamps

more details
Accessories

more details
View Hitchcocks from inside the building, click here and explore all areas
A behind the scenes look at Hitchcocks Motorcycles

« Index

1954 Ensign

Page 1 - Engine, Crankcase, Chaincase And Footstarter Cover

Move your cursor over the different parts in the exploded diagram for more information

1

There are 2 products in this position

Click illustration number for more information

1A

GASKET SET, 150cc ENSIGN 1953-59, 150cc INDIAN LANCE 1957-59

401ENF

Click illustration number for more information

2

CYLINDER

38411

Click illustration number for more information

3

CYLINDER BASE GASKET

38422

Click illustration number for more information

4

CARBURETTOR FLANGE GASKET 3/4"

38427

Click illustration number for more information

5

BOLT, 1/4 X 26TPI

34744

Click illustration number for more information

6

SPRING WASHER, BRAKE CAM/CARB ETC.

37906

Click illustration number for more information

7

There are 5 products in this position

Click illustration number for more information

8

There are 6 products in this position

Click illustration number for more information

9

GUDGEON PIN

26437

Click illustration number for more information

10

CIRCLIP, PISTON

26710

Click illustration number for more information

11

FLYWHEEL AND MAINSHAFT, DRIVESIDE

38419

Click illustration number for more information

12

FLYWHEEL AND MAINSHAFT, TIMINGSIDE

38418

Click illustration number for more information

13

CON ROD WITH SMALL END BUSH (1/2'' Wide bigend)

28457

Click illustration number for more information

14

BUSH, SMALL END

19278

Click illustration number for more information

15

CRANKPIN (1/2'' Wide bigend)

30553

Click illustration number for more information

16

ROLLER, (1/2'' Wide)

32032

Click illustration number for more information

17

WASHER, CRANKPIN THRUST

27292

Click illustration number for more information

18

CRANKCASE ASSY (ENSIGN)

38439

Click illustration number for more information

19

DOWEL

26709

Click illustration number for more information

20

BEARING, CRANKSHAFT/GEARBOX

SK/6204

Click illustration number for more information

21

SPACER COLLAR

34604

Click illustration number for more information

22

CIRCLIP, MAIN BEARING

37339

Click illustration number for more information

23

DRIVE SIDE SEAL WASHER

36049

Click illustration number for more information

24

TIMING SIDE SEAL WASHER

35765

Click illustration number for more information

25

OIL SEAL (FLYWHEEL SIDE)

39304

Click illustration number for more information

26

STUD, 5/16" x 5.5/8" BSF, CYLINDER HEAD

38428

Click illustration number for more information

27

FORK/HEAD SHOULDERED NUT

34705

Click illustration number for more information

28

WASHER, FLAT 5/16''

8634

Click illustration number for more information

29

STUD, 1/4" x 2" x 26tpi

35793

Click illustration number for more information

30

STUD, 1/4" x 2.5/8" x 26tpi

26493

Click illustration number for more information

31

STUD, 1/4" x 3.5/8" x 26tpi

35798

Click illustration number for more information

32

STUD, 1/4" x 3 7/8" x 26tpi

35799

Click illustration number for more information

33

USE CAS1

37341

Click illustration number for more information

34

SCREW

37340

Click illustration number for more information

35

STUD, 1/4" x 4.5/16" x 26tpi

35796

Click illustration number for more information

36

NUT, 1/4'' X 26tpi

27620

Click illustration number for more information

37

WASHER, 1/4'' (Small OD)

5915

Click illustration number for more information

38

FILLER PLUG

35763

Click illustration number for more information

39

FIBRE WASHER

9732

Click illustration number for more information

40

PLUG, GEARBOX

35779

Click illustration number for more information

41

PLUG, GEARBOX DRAIN

35774

Click illustration number for more information

42

FIBRE WASHER, 3/8''

13785

Click illustration number for more information

43

CHAINCASE

35862

Click illustration number for more information

44

CHAINCASE FILLER PLUG

35762

Click illustration number for more information

45

FIBRE WASHER, CHAINCASE FILLER PLUG

35863

Click illustration number for more information

46

SCREW, 1/4'' X 2''

35866

Click illustration number for more information

47

SCREW, 1/4'' X 1.5/8''

35591

Click illustration number for more information

48

SCREW, 1/4'' X 1.1/2''

34688

Click illustration number for more information

49

SCREW, 1/4'' X 15/16''

19328

Click illustration number for more information

50

FOOT STARTER COVER

34762

Click illustration number for more information

51

SCREW, 1/4'' X 1.5/8''

35591

Click illustration number for more information

52

SCREW, 1/4'' X 1.7/16''

34395

Click illustration number for more information

53

SCREW, 1/4'' X 1.13/16''

34394

Click illustration number for more information

54

CRANKSHAFT, 150 ENSIGN

38424

Click illustration number for more information

Engine, Crankcase, Chaincase And Footstarter Cover

Opening times: Monday - Friday 9am - 6pm | Closed: Saturday and Sunday
IF YOU ARE NEW TO THIS SITE AND WOULD LIKE INSTRUCTIONS ON HOW TO USE AND NAVIGATE IT, PLEASE CLICK HERE.
Units 7 & 8, Rosemary Court, Oldwich Lane West, Chadwick End, Solihull, B93 0EY, UK

© Hitchcocks Motorcycles Ltd. 2010 | Terms & Conditions

Back to top